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1 Test and assignment description

TWO Teknik has asked FORCE Technology to test whether their Asbestos sealer can bind asbestos fibers to
different surfaces. 3 surfaces were selected which are normally encountered. It is concrete, wood and the
back of eternit sheets.

2 Examination

The investigation involves FORCE testing the various surfaces by applying asbestos fibres, and then applying
asbestos seals in two different mixing ratios and a reference without seals. And with a tape test, test the
surfaces, after which the tape test is sent to Eurofins for examination.

2.1 Preparation of test items

To make the test as realistic as possible, asbestos fibers are sprinkled on the surface in a thin layer, then the
fibers are massaged into the surface with a brush. To simulate that vacuuming is done easily, vacuuming is
done with a distance to the items of 20 mm, this distance to ensure that there are fibers on the surface. The
asbestos fibers are from a thermal insulation board supplied by Eurofins, which certainly contained Chrysotil,
which is one of the six types of asbestos available.
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2.2 Treatment with asbestos sealant

The test items are divided into 3 fields on each plate, one field is untreated, the second is treated with a
solution diluted 1-3, and the third with a solution diluted 1-5 (1 part asbestos sealer and 5 parts water. When
applying asbestos sealant, it is a requirement that the surface is wet all over, i.e. that the liquid is consistently
wet.

B

Photo 1 Seets with asbestos fibres
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Photo 3 the sheets are sprayed with asbestos sealant.

When applying asbestos seals, it is a requirement that the surface is wet all over. This means that the liquid is

consistently wet. If spraying from below, two treatments may be necessary so that it does not drip.
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2.3 Numbering of tape samples

The samples were numbered as in the table below

£) FORCE
=

Numbering of samples Untreated Treated solution 1/3 Processed solution 1/5
Asbestos plate Al A2 A3
Concrete flat B1 B2 B3
Wood T3 T2 T1

Nb. The numbers for wood were reversed so that T3 was untreated to ensure unbiased results.

The results from the tape tests can be seen in Appendix A.

The result of the wallpaper test can be seen in the table below.

Metode: MNIOSH $002:1994, H5G 248:2021 Mikroskopi

Prawe D Eindde prdwenanm Platerale Iype Reaqulear Ashest T-,.::IE Analyierer af
862-2024-00803301 A1 Geltape Pl Chirysom DTEL
862-2024-00803402 A2 Geltape lkke pihist DTEL
862-2004-00803403 A3 Geltape lloe pavisy DTEL
862-2024-00503404 81 Geltaps Plvist Chrysoil DTEL
B62-2024-0050340582 Geitape lkhe pavist OTEL
B62-2024-00503 40683 Geftape leke pavist OTEL
B62-2024-00503407 T1 Geltaps ke pavist DTsL
B62-2024-00503408 T2 Geltaps lkke pavist DTEL
B62-202 400203405 T3 Geltape Pavist Chrysotil OTaL

3 Results and discussion

The result of the test is that asbestos fibers were detected on all three untreated surfaces, while no fibers

were detected on the surfaces treated with asbestos sealer in dilution 1-3 or 1-5.

4 Conclusion

The conclusion of the tests is that both dilutions bind asbestos fibers to the surface. While there were
asbestos fibers on the 3 surfaces that had not been treated.
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AppendixA  Results of the Tape test

L] i' -
q} e u rOfI n S Ay, INDUSTRIVE 1

] DK-5440 AABYBRO
3 TLF: +459821 3200
VBM Laboratoriet #acie4 2 DANAK [LF: céoce2t 2o
""-r..u..'.--‘“\ SH-aabybro@etn.eurgfins.com
TWO Teknik ApS Rapporing.: AR-24-VL-01008034-01
Korngarden 10, port B-C Batchnr.: EUAASS-24008034
4660 Store Heddinge Kundenr.: VLOOO2516
Att: Tim Werner Rapportdato: 19.02.2024
Analyserapport

Sagsnr.: -

Sagsnavn: -

Prevetype: Byggemateriale

Preveudtagning: 19.02.2024

Prevetager: Rekvirenten Tim

Modt. dato: 18.02.2024

Analyseperiode; 19.02.2024 - 19.02.2024

Lab prevenr: 862-2024- 862-2024- B62-2024- 862-2024- 862-2024- Enhed DL Ureis)

00803401 00803402 00803403 00803404 00803405
Pravemierke: A1 A2 a3 81 B2
Uorganiske forbindelser
Ashest Péist Ikke Ikke Phvist Ik prm 03
MISEA SOID T0E, ST DRYIO0Y UMiradkiny! W\"m W\l’m péwsl

00803401  Prewekommentar:

Der er observeret ashestmineraler af typen Chrysotil i praven, i henhold til metoden er der saledes ashest tilstede. Ved metoden
detekteres fibre ==0 3um

00803402 Prevekommentar:

Der ef ikke observeret ashestmineraler i praven, i henhold til metoden er der sdledes ikke ashest tilstede. Ved metoden detekteres
fibre ==0 3pum.

00803403  Prevekommentar:

Der er ikke observeret asbestmineraler i praven, | henhold til metoden er der sdledes ikke ashest tilstede. Ved metoden detekieres
fibre ==0,3um.

00803404 Prevekommentar:

Der er observerat ashestmineraler af typen Chrysotil i praven, i henhold til metaden er der siledes ashest tilstede. Ved metoden
detekteres fibre ==0,3um.

00803405  Prevekommentar:

Der er ikke observeret ashestmineraler | preven, | henhold 1l metoden er der saledes ikke asbast tilstede. Ved metoden detekleres
fibre ==03pm,
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TLF: «45 88 21 3200
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'*' .-. RS SH-aabybro@etn.eurafins.com
TWO Teknik ApS Rapportnr.: AR-24-VL-01008034-01
Korngarden 10, port B-C Batchnr.: EUAASG-24008034
4660 Store Heddinge Kundenr.: VL0002516
Att.: Tim Werner Rapportdato: 19.02 2024

Analyserapport

Sagsnr.; -

Sagsnavn: )

Prevetype: Byggemateriale

Praveudtagning: 19.02.2024

Pravetager: Rekvirenten Tim

Modt. dato: 18.02.2024

Analyseperiode: 19.02.2024 - 19.02.2024

Lab prevenr: 862-2024- B62-2024- 862-2024- B862-2024- Enhed oL e[ %)

00803406 00803407 00803408 00803409

Prevemaerke: B3 T T2 T3

Uarganiske forbindelser
Asbest Ikke Ikke Ikke Phwast jam 03
WIQER OO 108, PG 348 2007 LivesANEE Ilé“—ﬂ pé\li:SE pé'-'isl

00803406  Prevekommentar:

Der er ikke observerat asbestmineraler i proven, i henhold til metoden er der saledes ikke asbest tilstede. Ved metoden detekieres
fibre ==0,3pm

00803407  Prevekommentar:

Der er ikke observerst asbestmineraler i preven, i henhold til metoden er der saledes ikke asbest tilstede. Ved metoden detekieres
fibre ==0_3pm

00803408  Prevekommentar:

Der er ikke observeret asbestmineraler | preven, i henhokd til meatoden er der sdledes ikke ashest tistede_ Ved metoden detekieres
fibre ==0,3pm

00803409  Prevekommentar:

Der er observere! asbestmineraler af typen Chrysolil | preven, | henhold til metoden er der sdledes asbest lilsteds. Ved metoden
detekteres fibre »=0,3uym

16.02.2024

Eurofins VBM
Lahoratoriet Kundecenter
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FORCE
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CHe-2635 I5HB) DH-2440 AABTBRO

TLF. +45 3& 72 70 00 TLF. #4598 2] 32 00
ROEDOVR EEEURCFMS. DK AABTER OEIEURORAMS.DE

s - &
TWO Teknik ApS f,{:’ﬁ\‘:b% TEST Reg. nr. 179
- ey Lt
Korngarden 10, port B-C Dato: 19-02-2024
4660 Store Heddinge Batch ID: ELIAASS-24008034
Rapport gruppe: 1
Appendiks - Ashest : EUAA59-24008034-1
Metode: MNIOSH 9002:1994, H5G 248:2021 Mikroskopi
Prgwe ID Kunde prgvenavn Materiale type  Resultat Asbest Type Analyseret af
862-2024-00803401 A1 Geltape Pavist Chirysotil OTEL
862-2024-00803402 A2 Geltape lkke pa‘\rist DTEL
862-2024-00803403 A3 Geltaps Ikke pavist DTaL
862-2024-00E803404B1 Geltaps Pavist Chrysotil DTEL
862-2024-00803405B2 Geltape licke p&\-‘ist DTEL
862-2024-00803406B3 Geltape Ikke pavist DTaL
962-2024-0:0803407T1 Geltaps Ikke pavist DTEL
862-2024-00803408T2 Geltape lkcke pi'nrist DTEL
862-2024-00803403T3 Geltape Pavist Chirysotil DOTEL

{prever hvori der er pavist indhold af asbestminaraler beskrives yderligera pa de flzende sider).
Rapporten vedrgrer kun de préveds emner. Uddrag ma kun gengives med laboratoriets skriftlige godkendaise.

ELAASI-24008034-1 Ashest
Side1/4
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Dato: 19-02-2024

Batch ID: EUAASS-24008034

Rapport gruppe: i

] INDUSTRIVE] |
D-2440 AABYERO

Appendiks - Asbest : EUAA59-24008034-1

Metode: MIOSH S002:1994, HSG 248:2021 Mikroskopi
Prave ID Kunde prgvenavn Materiale type  Resultat Ashest Type Analyseraet af
262-2024-00803401 A1 Geltape Pavist Chirysotil DTEL

- Der er observeret ashestmineraler af typen Chrysotil i preven, i henhold til metoden er der siledes ashest tilstede.

EUAAS3-24008054-1 Asbest
Side2 /4
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Dato: 19-02-2024

Batch ID: EUAASS-24008034

Rapport gruppe: i

Appendiks - Asbest : EUAA59-24008034-1

Metode: NIOSH 9002:1994, HSG 248:2021 Mikroskopi
Prgve 1D Kunde prgvenavn Materiale type  Resultat Ashest Type Analysaret af
862-2024-00803404B1 Geltape Pévist Chrysotl DTBEL

- Der er observeret asbestmineraler af typen Chrysotil i preven, i henheld til metoden er der s3ledas ashest tilstede.

Rapportan vedrgrer kun da praveds emner. uddrag ma kun gangives med laboratoriets skriftlize godikendelse.

mml'qshﬁt
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Rapport gruppe: 1

Appendiks - Asbest : EUAA59-24008034-1

Metode: MWIOSH 9002:1994, HSG 248:2021 Mikraskopi
Prgwve ID Kunde prgvenavn Materiale type  Resultat Aszshest Type - Analyserat af
862-2024-00303405T3 Geltape Pavist Chirysotil DTBL

Rapporten vedrgrer kun de prévede emner. Uddrag ma kun gengives med |ak iets skriftlige godkendelse.

(EUAASS-24008034-1 Ashest
Side4/4



